CARE AND MAINTENANCE
Store outdoor furniture indoors or cover well when not in use.
Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or

stain with a slightly dampened sponge. O U T D O O R

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item

* This item should be assembled on a soft surface to prevent scratching the finish during assembly
* This item may require periodic tightening

Weight Capacity : 275 Ibs (single seat)

550 Ibs (two person seat)
Warning : Do not stand on bench
Warning : Do not over torque bolts/screws

/!\ A WARNING A /l\

Part List and Hardware List Model# PAT7706-1/3
Product Dimensions:

59.06::X35.43::X29.1 3:H (Tabl_e)
PIECE| DESCRIPTION PICTURE |QUANTITY 22.44x22.44'x34.65H (Chair)
1 Chair/Right Frame ﬁ 6X
2 Chair/Left Frame E 6X
3 Chair/Back Frame g 6X
4 Chair Seat <> 6X ] ==
5 Chair Front Panel ¢ 6X éﬂﬁ% E%LTH_\N 7
isii=llIll! = I
6 Long Table Top Frame / 2X EM; A ME ‘ ‘ ‘ H — ‘ ‘ ‘ ‘ ‘ :/
7 Short Table Top Frame \ 2X \‘ ‘ — ‘ ‘ ‘ ‘ ‘ %ﬁ = ==
Middle Table Top Frame \ 1X — H E‘ﬁ7
9 Table Leg 4X Mii — sy ;’Zﬂmﬁ e u HH%M;
10 Table Glass Q 2X = H qm/ér M Ef = ? H ﬂg Hi% = W
| M= = S =S =SS
11| SeafCushion < > =|lI=ll=]1] =[IElE=IIEIE =
A Allen Bolt(M6x25 mm) by 20% == == IS NESES]E
5 | Allen Bol(M6x30 mm) b 36X =I=HI=]E =[S
==l = =[[[T=
C Allen Bolt(M6x40 mm) o 30X me — ﬂ QL ~ vmg
D Flat Washer 86X %
E Allen Key = 3X




CARE AND MAINTENANCE

Store outdoor furniture indoors or cover well when not in use.
Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or

stain with a slightly dampened sponge.

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item
* This item should be assembled on a soft surface to prevent scratching the finish during assembly

* This item may require periodic tightening

Part List and Hardware List

PIECE DESCRIPTION PICTURE |QUANTITY

6 Long Table Top Frame / 2X

7 Short Table Top Frame = 2X

8 Middle Table Top Frame \ 1X

9 Table Teg g 4X

10 Table Glass 2X
Allen Bolt(M6x25 mm) ] o 20X

D Flat Washer 20X

E Allen Key = 1X

#SAFAVIEH

OuUTDOOR

Weight Capacity : 275 Ibs (single seat)

550 Ibs (two person seat)
Warning : Do not stand on bench
Warning : Do not over torque bolts/screws

/!\ A WARNING A /l\

Product Dimensions:

59.06"x35.43"x29.13"H (Table)




STEP 2: Connect The Part from STEP 1, tighten Bolt (A), Flat Washer (D) with
Allen key (E).

1@

STEP 3: Connect The Part from STEP 2 and Middle Table Top Frame (8),
tighten Bolt (A), Flat Washer (D) with Allen key (E).

STEP 4: Connect The Part from STEP 3 and Table Leg (9).




STEP 5: Connect The Part from STEP4 and Bolt (A), Flat Washer (D)

with Allen key (E).

STEP 6 : Put Table Glass (10) on Table to finish Table.

=
= D=
i = . =00
%L L =l
e e I
= == = ===
=== e R == =T~
SRR I=T=1E TS0
HHH%ME\HH%\H l HHEMEMEHHEWEM%
y%wﬂ | g%hw . Rl
=SSlli=s il s =
[:; %‘7

FINISH

FINISH




CARE AND MAINTENANCE
Store outdoor furniture indoors or cover well when not in use.
Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or

stain with a slightly dampened sponge. O U T D O O R

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item

* This item should be assembled on a soft surface to prevent scratching the finish during assembly
* This item may require periodic tightening

Weight Capacity : 275 Ibs (single seat)

550 Ibs (two person seat)
Warning : Do not stand on bench
Warning : Do not over torque bolts/screws

/!\ A WARNING A /l\

Part List and Hardware List Model# PAT7706-2/3
Product Dimensions:

59.06""X35.43""X29.1 3""H (Tablg)
PIECE| DESCRIPTION PICTURE |QUANTITY 22.44'x22.44"x34.65H (Chair)
1 Chair/Right Frame N 6X
2 Chair/Left Frame E 6X
3 Chair/Back Frame g 6X %é% \ Wﬁ
4 Chair Seat < 6X EZ §:§j
5 Chair Front Panel ¢ 6X géﬂﬁ%h E LE*\F'\ \@w/
6 Long Table Top Frame / 2X \‘ ‘ EW%E%§§ :7 lﬁ%
7 Short Table Top Frame \ 2X 77m H Eﬁg ‘ ‘ ‘ ‘ 7
8 Middle Table Top Frame \ 1X = ﬁﬂ$§ =T Uﬂﬁ/ Wg % ij/
Table Leg 4x — : =lllilie= == ===
oo - L Il T
e > === =a=lIElEENEE N
| seatCusior < o = M=11= T === I ==
o Aotz | | = [I= === == 1= Ll
B Allen Bolt(M6x30 mm) {] o 36X Qmi& 7/W)\ﬂ [I Qﬂﬁ% \jmgj
c Allen Bolt(M6x40 mm) } oo 30X o %
D Flat Washer 86X
E Allen Key = 1 3X




CARE AND MAINTENANCE
Store outdoor furniture indoors or cover well when not in use.

Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or
stain with a slightly dampened sponge.

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item

* This item should be assembled on a soft surface to prevent scratching the finish during assembly

* This item may require periodic tightening

Part List and Hardware List

PIECE DESCRIPTION PICTURE |QUANTITY
1 Chair/Right Frame N 3X
2 | ChairlLeft Frame E 3x
3 Chair/ Back Frame g 3X
4 Chair seat 0 3X
5 Chair front panel ¢ 3x
11 Seat Cushion @ 3X
B Allen bolt(M6x30 mm) 18X
C Allen bolt(M6x40 mm) 156X
D Flat washer 33X
E Allen key .~ 1X

#SAFAVIEH

OuUTDOOR

Weight Capacity : 275 Ibs (single seat)
550 Ibs (two person seat)

Product Dimensions:
22.44"x22.44"x34.65"H (Chair)

Warning : Do not stand on bench

Warning : Do not over torque bolts/screws

A

A WARNING A

A\

Jiil==4

=T

=
E

|

|
L

B

—TITITF




STEP 2: Connect The Part from STEP 1 and Right Frame (1), tighten Bolt (B)&

(

)

(D) With Allen key (E

C), Flat washer

The Part from STEP 3 and Chair Back Frame (3)
34

STEP 4: Connect

X3

(B),

tighten Bolt

nd Chair Front Panel (5),

4) a

(

Chair Seat
sher (D) With Allen key (E).

STEP 1: Connect
Flat wa

x3

The Part from STEP 1 and Left Frame (2), tighten Bolt (B)&

m)
>
[0}
X
C
Q0
<
<
-2
5]
Q&
c c
Cw
O ®©
O =
T
o L
E\n
n




x3

STEP &: Connect the Part from STEP4 and Bolt (C),Flat Washer (D)
with Allen key (E).

STEP 6: Connect The Part from STEP 5 and Bolt (B), Flat Washer (D)
with Allen key (E).

X3

o

N

X3

[,

e

I

N
i
T
4

i
I
I
M=

=

I
5

A=

i

=]
[
g

I
==

[l

=
Ji
AT
N

STEP 7: Put Seat Cushion (12) on Chair to complete Chair.

FINISH




CARE AND MAINTENANCE
Store outdoor furniture indoors or cover well when not in use.
Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or

stain with a slightly dampened sponge. O U T D O O R

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item

* This item should be assembled on a soft surface to prevent scratching the finish during assembly
* This item may require periodic tightening

Weight Capacity : 275 Ibs (single seat)

550 Ibs (two person seat)
Warning : Do not stand on bench
Warning : Do not over torque bolts/screws

/!\ A WARNING A /l\

Part List and Hardware List Model# PAT7706-3/3
Product Dimensions:

59.06"x35.43"x29.13"H (Table)
22.44"x22.44"x34.65"H (Chair)
PIECE DESCRIPTION PICTURE |QUANTITY
1 Chair/Right Frame ﬁ 6X
2 | ChairlLeft Frame E 6X
3 Chair/Back Frame g 6X
4 Chair Seat 6X _— [T
5 Chair Front Panel g 6X éﬂﬁ% E%LN 47
6 Long Table Top Frame / 2X g A MEW EWE/
7 Short Table Top Frame = 2X \‘ ‘ gmﬁﬁ ,7: —
8 Middle Table Top Frame \ 1X — H E‘iﬁ:ﬁ7
9 Table Leg — 4X T — m ;;4 /i WE % ’jE/
10 TabIeGIas's > 2X WEHM = 7:/1 ?g H‘EME‘HHEEM%
| semunen S | = NI = =T D= D=
A | Alen Bolt(M6x25 mm) e 20X MENENE l I Eﬂ% ﬂ% = EEM%
B | AllenBol(M6x30 mm) o 36X —EElE E ElElEE =1
— = E == —
c Allen Bolt(M6x40 mm) { 30X QM& = U [I Qﬂ o Vmg
D Flat Washer 86X ; %
E Allen Key = 1 3X




CARE AND MAINTENANCE
Store outdoor furniture indoors or cover well when not in use.

Remove wooden furniture from standing water. Dust regularly with small brush or vacuum

Spills should be taken care of immediately before they harden or
stain with a slightly dampened sponge.

NOTICE

* Please make sure that you have all parts indicated before you begin assembly of this item

* This item should be assembled on a soft surface to prevent scratching the finish during assembly

* This item may require periodic tightening

Part List and Hardware List

PIECE DESCRIPTION PICTURE |QUANTITY
1 Chair/Right Frame N 3X
2 | ChairlLeft Frame E 3x
3 Chair/ Back Frame g 3X
4 Chair seat 0 3X
5 Chair front panel ¢ 3x
11 Seat Cushion @ 3X
B Allen bolt(M6x30 mm) 18X
C Allen bolt(M6x40 mm) 156X
D Flat washer 33X
E Allen key .~ 1X

#SAFAVIEH

OuUTDOOR

Weight Capacity : 275 Ibs (single seat)
550 Ibs (two person seat)

Product Dimensions:
22.44"x22.44"x34.65"H (Chair)

Warning : Do not stand on bench

Warning : Do not over torque bolts/screws

A

A WARNING A

A\

Jiil==4

=T

=
E

|

|
L

B

—TITITF




STEP 2: Connect The Part from STEP 1 and Right Frame (1), tighten Bolt (B)&

(

)

(D) With Allen key (E

C), Flat washer

The Part from STEP 3 and Chair Back Frame (3)
34

STEP 4: Connect

X3

(B),

tighten Bolt

nd Chair Front Panel (5),

4) a

(

Chair Seat
sher (D) With Allen key (E).

STEP 1: Connect
Flat wa

x3

The Part from STEP 1 and Left Frame (2), tighten Bolt (B)&

m)
>
[0}
X
C
Q0
<
<
-2
5]
Q&
c c
Cw
O ®©
O =
T
o L
E\n
n




x3

STEP &: Connect the Part from STEP4 and Bolt (C),Flat Washer (D)
with Allen key (E).

STEP 6: Connect The Part from STEP 5 and Bolt (B), Flat Washer (D)
with Allen key (E).

X3

o

N

X3

[,

e

I

N
i
T
4

i
I
I
M=

=

I
5

A=

i

=]
[
g

I
==

[l

=
Ji
AT
N

STEP 7: Put Seat Cushion (12) on Chair to complete Chair.

FINISH




	PAT7706_ 1-3
	tinh yeu 1 Layout1 (1).pdf (p.1)
	tinh yeu 1 Layout1 (2).pdf (p.2)
	tinh yeu 1 Layout1 (3).pdf (p.3)
	tinh yeu 1 Layout1 (4).pdf (p.4)

	PAT7706_ 2-3
	tinh yeu 1 Layout1 (9).pdf (p.1)
	tinh yeu 1 Layout1 (6).pdf (p.2)
	tinh yeu 1 Layout1 (7).pdf (p.3)
	tinh yeu 1 Layout1 (8).pdf (p.4)

	PAT7706_3-3
	tinh yeu 1 Layout1 (5).pdf (p.1)
	tinh yeu 1 Layout1 (6).pdf (p.2)
	tinh yeu 1 Layout1 (7).pdf (p.3)
	tinh yeu 1 Layout1 (8).pdf (p.4)


